

# 检测报告

报告编号 : WD201510P1475

日期 : 2015 / 10 / 28

页码 : 1/3

申请单位: 义乌市胤祥进出口有限公司

地址: 浙江义乌北苑街道春华路 588 号 A5 栋 203 室

以下测试样品及其信息由申请单位提供并确认:

样品 : 缝纫线

款号 : 40s/2、20s/2、20s/3、40s/3、50s/2、50s/3、60s/2、60s/3

颜色 : 梅红

样品数量 : 1 捆

收样时间 : 2015/10/27

测试期间 : 2015/10/27- 2015/10/28

测试要求 : 按照客户要求,  
1. 参考 GB 18401-2010 B 类技术要求对送检样品进行测试;  
2. 参考 GB/T 3916-2013 对送检样品进行拉力测试。

测试方法 : 详见下一页。

测试结果 : 详见下一页。

广东万德检测技术股份有限公司



编制:

黄森松

审核:

张建明

批准:

王君

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

# 检测报告

报告编号 : WD201510P1475

日期 : 2015 / 10 / 28

页码 : 2/3

样品描述: 梅红色缝纫线

测试结果:

1. 参考 GB 18401-2010 B 类技术要求

检测项目 (计量单位)		测试方法	标准值及允差 B 类	测试结果	判定
甲醛 (mg/kg)		GB/T 2912.1-2009 方法检出限: 20 mg/kg	≤75	未检出	符合
pH 值		GB/T 7573-2009 萃取液: KCL 溶液 方法检出限: 0.1	4.0-8.5	5.6	符合
异味		GB 18401-2010 嗅觉法	无异味 (霉味、汽油味、煤油味、柴油味、鱼腥味、芳香烃气味、未洗净动物纤维膻味、臊味等)	无异味	符合
可分解致癌芳香胺染料/偶氮染料 (mg/kg)		GB/T 17592-2006 方法检出限: 5 mg/kg	禁用	未检出	符合
耐水色牢度		GB/T 5713-2013	变色≥3 级 沾色≥3 级	变色 4-5 级 沾色 4-5 级	符合
耐汗渍色牢度	耐酸汗渍色牢度	GB/T 3922-2013	变色≥3 级 沾色≥3 级	变色 4-5 级 沾色 4-5 级	符合
	耐碱汗渍色牢度		变色≥3 级 沾色≥3 级	变色 4-5 级 沾色 4-5 级	
耐干摩擦色牢度		GB/T 3920-2008	沾色≥3 级	沾色 4-5 级	符合

备注: 1. 送测样品未密封;  
2. 评定变色/沾色级数采用 ISO 105 A02/A03 灰色样卡。

\*\*\*\*\*接下页\*\*\*\*\*

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.

# 检测报告

报告编号 : WD201510P1475

日期 : 2015 / 10 / 28

页码 : 3/3

## 2. 拉力测试

检测项目	测试方法	断裂强力 (N)	断裂伸长率 (%)
断裂强力和伸长率	参考 GB/T 3916-2013	6.2	13.4

样品照片



此图片仅限于随 WONDER 正本报告使用

\*\*\*\*\* 报告结束 \*\*\*\*\*

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.